



Arab Center
For Engineering Studies

المركز العربي
للدراسات الهندسية

Foam Block Testing Report




ACES Client	Almethalia For Green Building Co.	Report No.	AMR21000479
Client address	Amman		
Contractor	Almethalia For Green Building Co.	Date Reported	23/03/2021
Consultant	N.P	Sample No.	AMS21000300
Project Name	Private	Request No.	AMQ21000221
Consultant Rep	N.P	Contractor Rep	N.P
Sample Description	Foam Block	Sampled By	N.P
Tested By	Ma'en Ghatasheh	Sample Brt. By	Mr. abdal-Elah tailakh
Date Received	13/03/2021	Date Tested	22/03/2021
Test Method	As directed by the client.		

Test	Results		
	1	2	3
Water Absorption (%)	44.0	43.0	47.0
Compressive Strength (MPa)	1.71	1.57	1.55

Notes:

- *The test results represent the submitted sample only.
- *Test results shall not be interpreted, reproduced or quoted in a whole or in part without prior written approval of ACES
- *Sample quantity as per customer's demands


Eng. Deiaa Al-Atyyat
Materials Engineer


Eng. Jamila Al-Nsour
Materials Department Manager